



维石板材  
INSTONE.COM

## XIAMEN VINSTONE CO., LTD. G635 CERTIFICATE

TO: Whom it may concern:

We hereby confirm the following test results for G635:

Density: 2685kg/m<sup>3</sup>

Hardness: 1055kg/cm<sup>2</sup>

Water absorption: 0.35%

Compressive strength: 1980kg/cm<sup>2</sup>

Bending strength: 240kg/cm<sup>2</sup>

Reserve: 1x10<sup>2</sup>

C.S.: 201Mpa

M.R.: 58Mpa

S.H.: 80.5

Signed: For and on behalf of  
**XIAMEN VINSTONE CO., LTD.**  
TEL: +86-592-3885366 FAX: 86-592-3988128 Date: 2017-12-15

  
Authorized Signature(s)

Tel: 0086-592-3885366

Fax: 0086-592-3988128